



Medications: (Check the appropriate box)

- Antibiotics should be administered STAT or within 4 hours of hospital arrival.
- Pharmacy to adjust dose per renal function, pharmacokinetics, and antibiotic de-escalation policies.
- Medications per MORF
- Convert antibiotics to PO after 72 hrs if patient afebrile without resp distress

ER Treatment:

Triage time began: _____

Blood Cultures drawn at : _____

Medications given/date/time: _____

Other Labs Collected: _____

Uncomplicated Community Acquired Pneumonia: NKDA

- 1. Levofloxacin (Levaquin) 750 mg IV every 24 hrs
OR
- 2. Ceftriaxone (Rocephin) 2 gm IV every 24 hrs (1 gm IV every 24hrs if patient older than 65 yrs old) PLUS Azithromycin (Zithromax) 500 mg IV every 24 hrs
If documented B-Lactam allergy:
- 3. Levofloxacin (Levaquin) 750 mg IV every 24 hrs

ICU Admission:

- 1. Levofloxacin (Levaquin) 750 mg IV every 24 hrs PLUS Ceftriaxone (Rocephin) 1 gm IV every 24 hrs
OR
- 2. Ceftriaxone (Rocephin) 2 gm IV every 24 hrs (1 gm IV every 24hrs if patient older than 65 yrs old) PLUS Azithromycin (Zithromax) 500 mg IV every 24 hrs
If aspiration suspected, add:
- 3. Clindamycin 900 mg IV every 8 hrs

Hospital Ventilator, Nursing Home Acquired, Immunocompromised or CAP with suspected Pseudomonas:

- 1. Piperacillin/Tazobactam (Zosyn) 3.375 gm 4.5 gm IV every 6 hrs PLUS Tobramycin 5 mg/kg every 24 hrs (Pharmacy to adjust dose for target trough less than 1 microgram/ml)
OR
- 2. Cefepime 1 gm IV 2 gm IV every 12 hrs PLUS Tobramycin 5 mg/kg every 24 hrs (Pharmacy to adjust dose for target trough less than 1 microgram/ml)
For Penicillin allergy:
- 3. Levofloxacin 750 mg IV every 24 hrs PLUS Aztreonam (Azactam) 1 gm IV 2 gm IV 8 hrs 12 hrs
If MRSA suspected
- 4. Add Vancomycin 1 gm IV every 12 hrs (Kinetics per pharmacy)

- Enoxaparin (Lovenox) 40 mg subcutaneous every 24 hours (renal dosing)
- PPD
- Lorazepam (Ativan) 0.5mg PO 1 mg PO PRN every 6 hrs as needed for anxiety
- Famotidine (Pepcid) 20 mg IV twice daily PO twice daily
- Nicotine _____mg topical patch apply daily
- Percocet 5/325 mg PO every 4 hrs PRN for moderate pain
- Morphine Sulfate 2 mg IV every 4 hr PRN severe pain (unless patient is allergic to morphine or codeine)
- Temazepam (Restoril) 15 mg PO qHS PRN sleep. May repeat dose once in one hour if no results.
- Ondansetron (Zofran) 4 mg IV every 8 hrs PRN nausea/vomiting

Standard Medications: (all orders below will be implemented unless crossed out)

- ✓ Acetaminophen (Tylenol) 650 mg PO every 4 hr PRN mild pain or temp more than 101F
- ✓ Docusate sodium (Colace) 100 mg PO qHS
- ✓ MOM 30 ml PO qHS PRN constipation
- ✓ Maalox 30 ml PO PRN heartburn

Additional Orders:

- _____
- _____
- _____

Physician Signature: _____

Date: _____ Time: _____



Account Number: _____

MR Number: _____

Patient Name: _____

Admit Date: _____

**TOWN & COUNTRY
HOSPITAL**

DOB	Age	Sex	HT	WT	RM-BD	PT	SVC	FC
-----	-----	-----	----	----	-------	----	-----	----

Allergies: _____

Attending Physician Name: _____

6001 Webb Road - Tampa, Florida 33615 - (813) 888 - 7060